
Legrest Support Assembly
T94H Series After 5/15/19



Legrest Support Assembly
T94H Series After 5/15/19

Item
Number Part Number DescriptionNote

Quantity Per
Package Assembly

1194381 Legrest Support Assembly, Hemi, Black - Right 1 11 A,B
1194382 Legrest Support Assembly, Hemi, Black - Left 1 11 A,B
1013519 Washer, Nylon (5/16 x 11/16 x 1/16") 1 13
1014807 Screw, Hex Head  (5/16-24 x 3-1/4") 1 14

10261X000 Nut, Acorn (5/16-24) 1 15
1030948 Screw, Slotted Truss Head (5/16-24 x 1-1/2") 1 16
1037125 Cam, Legrest 1 17
1037126 Handle, Release 1 18
1037485 Spring, Release 1 19
1040060 Tip, Plastic, Black 1 110
1040831 Ring, Snap 1 111
1048085 Housing, Cam 1 112
1048086 Lever, Cam, Black       1 113
1091220 Spacer, Legrest 1 114
1095433 Plug Button, Black (7/8")  1 115
1096773 Nut, Push Dome (5/16") 1 116

42326X001 Bar, Ratchet 1 119
47328X003 Bushing, Pivot (5/16 x 7/16 x 7/8") 1 122
47330X003 Spacer (5/16 x 1/2 x 3/8") 1 123
48823X008 Spring, Leaf 1 124
60264X001 Locknut (5/16-24) 1 225
04526X019 Plate, Legrest Pad 1 126

1006490 Tip, Plastic, Black 1 127
1127688 Package, Plastic Tip, Black 10 127 C

A - Includes items 2-27. Items 2, 17, 18, 20, 21 are not available for sale. Order item #1 for replacement.  
B - Item #20 includes: Item 27, bumber, screws, plug, springs, nuts, handle release, Legrest Support and bushing.  
C - Not Shown  

NOTE:

 


